
 
 
________________________________________________________________________ 

Wastewater Section  
1200 ‘N’ Street, Suite 400, The Atrium 

PO Box 98922 
Lincoln, NE 68509-8922 

Tel.  402/471-4220 
 Fax   402/471-2909 

  
 

Fact Sheet 
 

City of Lincoln - Ashland PWTP 
Ashland, Nebraska 

NPDES NE0111155 / PCS 57640-P 
 

March 21, 2011 
 

Contents of Fact Sheet 

 
A. PROPOSED ACTION - TENTATIVE DETERMINATION ..................................................................................... 2 
B. APPLICANT AND FACILITY INFORMATION .................................................................................................... 2 
C. CITY PWTP, RECEIVING STREAM AND WATER QUALITY CRITERIA ......................................................... 2 
D. DESCRIPTION OF DISCHARGE AND POTENTIAL POLLUTANTS ..................................................................... 3 
E. EXISTING PERMIT LIMITS .............................................................................................................................. 3 
F. PROPOSED CHANGES BETWEEN DRAFT PERMIT AND EXISTING PERMIT .................................................. 3 
G. DISCHARGE LIMITS AND MONITORING REQUIREMENTS PROPOSED IN THE DRAFT PERMIT AND THEIR  
BASIS  ................................................................................................................................................................ 4 

2. Basis for Monitoring Frequencies ................................................................................................................ 4 
3. Antidegradation Review .............................................................................................................................. 4 

I. OTHER CONDITIONS AND REQUIREMENTS ................................................................................................... 8 
J. SUPPORTING DOCUMENTATION ..................................................................................................................... 9 
K. INFORMATION REQUEST ................................................................................................................................ 9 
L. SUBMISSION OF FORMAL COMMENTS OR REQUESTS FOR HEARING .......................................................... 9 
 
Attachment 1 - Permit Limit Calculations 
Attachment 2 - WLA Derivation Forms 

 

 

 



City of Lincoln-Ashland PWTP – Fact Sheet March 21, 2011 
NPDES Permit Number NE0111155 Page 2 of 9 

 

A. Proposed Action - Tentative Determination 
On the basis of a preliminary staff review, the Nebraska Department of Environmental Quality has made a 
tentative determination to reissue with change the NPDES permit to the City of Lincoln-Ashland Potable 
Water Treatment Plant in Ashland, Nebraska for discharge of filter backwash water, cooling water pump 
motors, gear drives, and bearing packing for pumps, building area floor drains including air relief discharge, 
and pump station effluent analyzers to Salt Creek via an unnamed tributary. 

B. Applicant and Facility Information 
Applicant:  City of Lincoln 

Address: 2021 North 27th Street, Lincoln, NE 68503 

Location of Facility:  401 Highway 6, Ashland, NE  68003 

Legal Description:     S½ NE¼, Section 1, Township 12 North, Range 9 East, Saunders County, Nebraska 

SIC Code: 4941 - Water Supply 
Other Information:   The City of Lincoln-Ashland Potable Water Treatment Plant (PWTP) supplies 

drinking water for the City of Lincoln.  The Ashland PWTP pumps ground water from 44 wells, one that 
is under the influence of surface water, and uses filtration for the removal of iron and manganese.  The 
facility serves a population of approximately 240,000 in Lincoln.  The facility essentially provides all the 
potable water for the City of Lincoln and consists of two treatment plants known as the West Plant and 
the East Plant.   

 The West Plant (Outfall 001) was constructed in 1934 with a production capacity of 60 MGD.   The 
treatment process includes aeration (oxidation), chlorination, detention, rapid sand filtration, 
chloramination, and fluoridation.  The backwash flow during each filter backwash cycle for filters 1-10 is 
76,400 gal., and for filters 11-14 it is 147,200 gal.  The reported average discharge flow is approximately 
0.3557 MGD for the period from June 2003 through July 2009 with a maximum of 0.8303 MGD for the 
month of August 2006. 

 The East Plant (Outfall 002) was constructed and placed on line in October 1994 with a production 
capacity of 50 MGD.  The treatment process includes ozonation (oxidation), dual media (sand/anthracite) 
filtration, chloramination, and fluoridation.  A cationic polymer, Calgon Cat-Floc TL, along with chlorine 
is added to the raw water prior to filtration.  The backwash flow during each filter backwash cycle is 
211,800 gal.  The reported average discharge flow is approximately 0.1554 MGD for the period from 
June 2003 through July 2009 with a maximum of 1.0545 MGD for the month of May 2006. 

 Outfall 003 constructed in 1976 discharges cooling water for a high pressure pump motor and gear 
drives, bearing packing water for high pressure pumps and wash water supply pumps, all building area 
floor drains including air relief valve discharges, and West Pump Station effluent analyzers.  The average 
discharge flow is approximately 507 gallons per day. 

  Outfall 004 constructed in 1995 discharges storm water from on-site street storm sewers and roof drains.  
It also discharges from the 890,000-gallon W2 chlorine contact/detention basin for raw water that is 
drained once per year for inspection and cleaning at the West Plant.  The average discharge flow varies 
except when the chlorine contact/detention basin is drained.  

 This activity does not have any categorically defined effluent guidelines. 

C. City PWTP, Receiving Stream and Water Quality Criteria 
Outfall 001, Outfall 002, Outfall 003, and Outfall 004 

Receiving Stream for PWTP:  Salt Creek via an unnamed tributary 
Segment / Basin:  LP2-10000 of the Lower Platte River Basin 

Water Quality Usage Designations ** 
Salt Creek – Segment LP2-10000   Unnamed Tributary 

Class A Warm Water Aquatic Life Class B Warm Water Aquatic Life   

 Class B Agricultural Water Supply Acute Criteria applies to this segment 

 Recreation Aesthetics 

   Aesthetics 

   Key Species: Channel Catfish; Walleye 



City of Lincoln-Ashland PWTP – Fact Sheet March 21, 2011 
NPDES Permit Number NE0111155 Page 3 of 9 

 

** Note:  Basin, segment and use designations are set forth in Chapter 5 of NDEQ Title 117 - Nebraska Surface Water 
Quality Standards.  The water quality criteria that apply to use designations are set forth in NDEQ Title 117, Chapter 4.   

 

D. Description of Discharge and Potential Pollutants 
1. Outfall 001 and Outfall 002 

The City of Lincoln-Ashland PWTP, a publicly owned potable water treatment plant that filters ground 
water for removal of iron and manganese, consists of the following:  production wells; aeration (West 
Plant); ozonation (East Plant); detention; polymer product addition (East Plant) to increase the efficiency 
of the treatment process; filtration basins; chlorine and anhydrous ammonia addition to produce 
chloramine; fluoride addition; potable water storage reservoirs; and distribution pumps.  Solids removed 
during filtration are discharged through Outfall 001 (West Plant) and Outfall 002 (East Plant) to Salt 
Creek via an unnamed tributary.  Outfall 002 is located approximately 300 feet upstream of Outfall 001, 
and Outfall 001 is located approximately 2,100 feet upstream from Salt Creek. 

The solids that accumulate in the detention tank in the West Plant are discharged through Outfall 004 
once a year when the tank is cleaned using raw well water.   

The solids that accumulate in the ozonation contact basins in the East Plant are discharged through Outfall 
002 once a year when the basins are cleaned using raw well water; the ozone diffuser heads are checked 
at this time. 

The primary pollutants of concern for Outfall 001 and Outfall 002 are residual chlorine, oxidized iron, 
oxidized manganese, suspended solids, and pH. 

2. Outfall 003 
The discharge from Outfall 003 to Salt Creek via an unnamed tributary consists of cooling water for a 
high pressure pump motor, gear drives, and pump packing for high pressure pumps and wash water 
supply pumps; wastewater from all building area floor drains which includes air relief valve discharges; 
and wastewater from the West Pump Station effluent analyzers.  The outfall is located between Outfall 
001 and Outfall 002. 

Source water for cooling is the potable water produced by the PWTP. 

The primary pollutants of concern are residual chlorine, suspended solids, and pH. 

3. Outfall 004 
The discharge from Outfall 004 to Salt Creek via an unnamed tributary consists of storm water from 
building roof drains and street storm sewers and draining of the 890,000-gallon chlorine contact/detention 
basin once a year for cleaning and inspection over a 20-24 hour period.  The outfall is located 
downstream of Outfall 001. 

The primary pollutants of concern are residual chlorine, suspended solids, total dissolved solids, and pH. 

E. Existing Permit Limits 
Listed below is a summary of the existing permit monitoring requirements and limitations for the process 
wastewater discharged to Salt Creek via an unnamed tributary at Outfall 001. 

Table FS-1:  Existing Effluent Monitoring Requirements for Outfall 001 

Parameters 
Daily 

Minimum 
Daily 

Average 
Daily 

Maximum 
Monitoring 
Frequency 

pH (Standard Units) 6.0 -- 9.0 Quarterly 

Flow -- Report Report Daily 

Total Suspended Solids -- Report Report Quarterly 
 

F. Proposed Changes Between Draft Permit and Existing Permit 
The highlights of the proposed changes between the draft permit and existing permit are summarized below.  
The basis for these changes is provided in this fact sheet.  Also, see the draft permit for specific information 
on the permit changes.  

1. Outfall 002 for the East Plant has been added to the permit. 



City of Lincoln-Ashland PWTP – Fact Sheet March 21, 2011 
NPDES Permit Number NE0111155 Page 4 of 9 

 

2. Outfall 003 and Outfall 004 have been added to the permit. 

3. Monitoring for Dissolved Iron for Outfall 001 and Outfall 002 is added to the permit. 

4. Monitoring for Dissolved Manganese for Outfall 001 and Outfall 002 is added to the permit. 

5. Monitoring and limitations for Total Residual Chlorine (TRC) for all outfalls are added to the permit 
along with a compliance schedule to meet final TRC limits. 

6. Monitoring for Conductivity for Outfall 001 and Outfall 002 is added to the permit.  

7. The pH daily minimum limitation for Outfall 001 is revised. 

G. Discharge Limits and Monitoring Requirements Proposed in the Draft Permit and their Basis 
1. Overview of Permit Requirements 

The City of Lincoln-Ashland PWTP wastewater from the filtration of ground water for the removal of 
iron and manganese is discharged to Salt Creek via an unnamed tributary, and must comply with the 
requirements of the Clean Water Act and NDEQ Title 117 - Nebraska Surface Water Quality Standards. 

The permit considers both Best Professional Judgment (BPJ) technology-based limitations and water 
quality-based permit limits.  In this permit, technology-based limits were considered for Total Suspended 
Solids (TSS) and pH. 

Water quality-based limitations for Total Residual Chlorine (TRC), Dissolved Iron, and Dissolved 
Manganese are included in the permit to protect the receiving stream from the discharge of toxic 
substances in toxic amounts. 

2. Basis for Monitoring Frequencies 
The monitoring frequencies specified in the draft permit are in accordance with NDEQ’s permitting 
procedures. 

3. Antidegradation Review 
An antidegradation review was performed for purposes of developing the permit pursuant to 40 CFR § 
131.12.  The results of the evaluation indicate that the unnamed tributary and Salt Creek, the receiving 